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Since only a few guardrail-to-bridge rail transition designs have been successfully tested to
NCHRP Report 350, the FHW A extended the date by which all new transition designs used on the
NHS must meet Report 350 to October 1, 2002. This date was established through discussions
with AASHTO. Until then, the States may continue to use any of the transition designs that have
been tested under NCHRP Report 230. Most of these designs were included in FHW A Technical

Advisories T 5040.26, dated January 28, 1988, and T 5040.34, dated June &, 1993,
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My March 6, 1998, acceptance letter (B-47) identified two Thrie-beam transition designs to a New
Jersey shaped concrete parapet that meet Test Level 3 (TL-3) evaluation criteria. A Thrie-beam
transition design to a vertical concrete parapet will be tested this year under an FHW. ﬁ\ research
mm MM m o additional Thrie-beam transition designs to vertical concrete parapets will be
] 3 and TL-4 under SP&R Pooled Fund Project No. (2-134). Also sche %m"ﬁmﬁ; for
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connected to a vertical concrete parapet. When crash tested with a pickup truck, this design met
the evaluation criteria for Test 3-21 and is accepted for use on the NHS as meeting TL-3 in
NCHRP Report 350. It is very similar to the transition design shown as Figure 1B in FHWA
Technical A&:@Vémw ;K ‘Wdﬂ ”(ﬁ} "ﬁm mmt %igmfés;:&m -::Li f‘fmmmﬁe in ‘&:m msﬁ:w s;;iwaif""ﬂ M the
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difference is the routed 150 mum x 200 mm wood blockouts that were used in lieu of steel
bloc wuw for the Report 350 design. A drawing of tiw Report 350 design and a summary of the

ely.
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full-scale crash test results are shown in Attachments 1 and 2, respectiv
The crash test was conducted using an independent concrete end block that is 3200-mm long.
This end block has a vertical concrete end for attaching the top and bottom w-beam rails. Its side
is tapered to transition to a NJ-shape bridge rail. A similar design could be used to taper to an
F-shape bridge rail. If the end of the bridge rail has a vertical face, the independent concrete end
block ¢ irectly attached to the vertical concrete
parapet. However, the reinforcement in the end of the vertical concrete parapet must be adequate
to resist the lateral and longitudinal forces transmitted through the terminal connectors.




To eliminate a potential snag point, the top of the vertical concrete parapet must be tapered
downward to match the height of the top w-beam at the terminal connector. The top and bottom

w-beam rails must be lapped over the terminal connectors in the direction of traffic in order to
minimize snagging on the connectors.

If a wood post design is desired, then 200-mm x 200-mm x 2285-mm long wood posts can be
substituted for the W200 x 19 steel posts, and 150-mm x 200-mm x 1830-mm long wood posts
can be substituted for the W150 x 13.5 steel posts. The wood blockouts should be the same size
as their respective wood posts. Although this wood post design has not been crash tested, it may
be considered acceptable because earlier tests on transitions have demonstrated that steel post
transitions are more critical than their wood post counterparts.
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Figure 11. Summary of Results for test 404211-12, NCHRF Report 350¢
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